Report No. TAK-2018-083871
KTR PROCEDURE QkJAISLCI;;IC)ATION RECORD Company Jeil Laser
Date of Report Jun. 07th. 2018.
1. Tensile Test
Specimen | Thickness Width Area(m) Ultimate Tensile Tensile Type of
No. (mm) (mm) Load(kN) Strength(N/mr) Failure & Location
No. 1 10.03 19.89 199.50 108.639 545 Ductile, Base Metal
No. 2 9.95 20.00 199.00 108.806 547 Ductile, Base Metal
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2. Guide Bend Test
O Plunger Diameter: _4 times of Specimen Thickness, Bend Angle: 180 °
Specimen No. Type of Bend Result Remarks
No. 1 Transverse Side Bend Test No Open Discontinuity Acceptable
No. 2 Transverse Side Bend Test No Open Discontinuity Acceptable
No. 3 Transverse Side Bend Test No Open Discontinuity Acceptable
No. 4 Transverse Side Bend Test No Open Discontinuity Acceptable
3. Macro Etch Test
{ No.1)
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We certify that the statements in this record are correct and that the test coupons tested

in accordance wit

h the requirements of D1.1 of the AWS Code.

Materials SM490 28T+SM490 28T Welder RYU.J.S(1-1)

Welding Position 1G Welding Process LBW

Tester Y. J. OH QHZ  approved by  T. H. KIM LR
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